EVIDENCE-BASED CLINICAL MEDICINE

Treatment of Vasomotor Symptoms

Karina Atwell, MD, MPH, Morgan White, MD, Greta Kuphal, MD, Makeba Williams, MD, and Sarina Schrager, MD, MS

Vasomotor symptoms (VMS) related to the menopausal transition affect the majority of women and contribute to significant quality of life burden. Incidence, length, severity and report of symptoms vary by race, ethnicity, and coexisting health conditions. The pathophysiology of VMS is not fully understood and is likely multifactorial, involving changes in the hypothalamicpituitary-ovarian axis during the menopausal transition. Treatment approaches include lifestyle modifications, hormonal and non-hormonal therapies, including integrative and complementary medicine approaches. Systemic hormone therapy with estrogen is the most effective treatment. Emerging evidence suggests that treatment with SSRIs, SNRIs, and gabapentin is effective for many women who want to avoid hormone therapy. A shared decision approach to treatment decisions involves consideration of risks with treatment options and discussion of patient priorities. (J Am Board Fam Med 2024;37:923-932.)

Keywords: Menopause, Vasomotor Symptoms, Women's Health

Treatment of Vasomotor Symptoms Epidemiology

Vasomotor symptoms (VMS), namely hot flashes and night sweats, are the hallmark symptoms of the menopausal transition. These symptoms, characterized by brief (1 to 5 minute) episodes of increased heat and flushing in the upper body, are often accompanied by elevations in heart rate and anxiety followed by a rapid descent of core body temperature and sweating. VMS impact up to 80% of perimenopausal and menopausal women, however fewer than 30% are treated.

The median duration of VMS is 7.4 years, while some women may experience moderate to severe symptoms for as many as 10 years. 1,2 Racial and ethnic variations in the duration of symptoms have been observed. African American women have the greatest prevalence of VMS, and experience a longer duration of symptoms (10.1 year) compared with White

women (6.5 years).¹⁻⁴ The median duration of symptoms for other ethnic groups is as follows: Hispanic women 8.9 years, Chinese women 5.4 years, and Japanese women 4.8 years. The majority of women rate their VMS as moderate to severe.⁵ Those who have had a hysterectomy, irrespective of ovarian preservation, are more likely to experience vasomotor symptoms. Symptoms are also more likely to be experienced by those undergoing breast cancer treatment and those who undergo oophorectomy.5 Women who smoke, have low income and/or low educational attainment and those who experience mood disorders or obesity have a higher prevalence of VMS.⁶

The impact of VMS is significant and extends beyond quality of life or comfort issues. Accumulating evidence suggests that VMS may be associated with an increased future risk of several chronic diseases, including metabolic syndrome, increased biomarkers for cardiovascular disease, type 2 diabetes mellitus, nonalcoholic fatty liver disease, and osteoporosis in perimenopausal and postmenopausal women.⁷⁻ ⁹ These findings suggest that VMS may be markers of impaired cardiometabolic conditions rather than just transient symptoms associated with menopause.¹⁰ However, causal pathways have not been established. VMS are also associated with sleep and mood disturbances, impaired cognitive function, loss of work productivity and increase health care cost and utilization. 1,8

This article was externally peer reviewed.

Submitted 8 November 2023; revised 20 March 2024;

accepted 25 March 2024.

Funding:None.

Conflict of interest: None.

From the University of Wisconsin, Department of Family Medicine and Community Health, Madison, WI (KA, MW, GK, SS); the Department of Obstetrics and Gynecology, Washington University, St. Louis, MO (MW).

Corresponding author: Sarina Schrager, MD, MS, Department of Family Medicine and Community Health, University of Wisconsin, 610 Whitney Way, Madison, WI 53705 (E-mail: sbschrag@wisc.edu).

VMS are the primary driver for seeking medical attention for menopause-related symptoms. ¹¹ Compared with non-Hispanic white women, Black and Hispanic women are more likely and Asian women are less likely to report symptoms. However, African American women are less likely to be treated for VMS. ¹² While the reasons for reporting differences are not fully understood, they likely result from a combination of factors including lifestyle, genetics, psychosocial, cultural, and personal perceptions. ^{1,12}

Pathophysiology

The pathophysiology of VMS is not fully understood. The causes of symptoms are likely multifactorial and involve changes in the hypothalamic-pituitary-ovarian axis during the menopausal transition. Declining estrogen levels from the aging ovaries and a narrowing of the hypothalamic thermoregulatory zone that is more sensitive to changes in body temperatures, likely trigger hot flashes. Emerging evidence suggests that estrogen sensitive hypothalamic neurons containing estrogen-sensitive neuropeptides may contribute to the thermoregulatory dysfunction of VMS via their role in controlling the release of GnRH.¹²⁻¹³ Deficient estrogen levels result in unopposed and increased activation of neurons that signal. 12,13 the hypothalamic thermoregulatory control center. This results in activation of heat dissipation mechanisms, vasodilation and sweating, experienced as VMS.

Case example: Barbara is a 52-year-old African American woman who presents with complaints of hot flashes up to 10 times a day and night sweats. She describes waking up 3 to 4 times at night and feels exhausted. She asks you whether there is anything to treat her symptoms. Her last menstrual period was 6 months ago.

Pharmacologic Treatment

Both hormonal and nonhormonal treatments are options for moderate or severe VMS symptoms.¹⁵ Systemic hormonal therapy with estrogen is the most effective option available. For those with an intact uterus, progestogen should be added to prevent endometrial hyperplasia or cancer.¹⁴ Despite increasing evidence of the safety of hormonal therapy for vasomotor symptoms over the past 20 years, utilization of this effective treatment option remains low following the release of the Women's Health Initiative (WHI) results.¹⁶ Recent updates to recommendations demonstrate that used in the appropriate patients,

hormone therapy can be effective and safe.¹⁴ The North American Menopause Society's 2022 position statement on hormone therapy informed by recent evidence suggests that for women who are within 10 years of their final menstrual period and/or those under age 60 without contraindications, it is safe to initiate hormone therapy.¹⁴ Follow up studies from the WHI found that women 50 to 59 years did not have an increase in all-cause, Cardiovascular Disease (CVD) or cancer mortality after 18 years of cumulative follow up. 16 Similarly, women treated with conjugate estrogen alone for a median of 7.2 years maintained a significantly reduced risk breast cancer mortality, while those treated with conjugated equine estrogen (CEE) and medroxyprogesterone acetate for 5.6 years only had a slightly increased, but not statistically significant increased breast cancer mortality risk after 18 years of follow up. 17

Estrogen therapy should be prescribed at the lowest effective dose for an adequate time to relieve symptoms.14 Oral and transdermal estrogens seem to be equally effective. FDA approved hormone formulations can be found in Tables 1 and 2. The table notes bioidentical options. Bioidentical hormones are synthetic formulations that exactly mimic the hormones found in the body. Conjugated equine estrogen is derived from the urine of pregnant mares and is a hormone not found in the human body. "Natural" hormones are derived from plants. The levonorgestrel Intrauterine Device (IUD) has been used in women who want to avoid systemic progestins.¹⁴ A newer product that combines conjugated equine estrogen with bazedoxifene, a selective estrogen receptor modulator, is approved for the treatment of VMS and osteoporosis and can provide endometrial protection without systemic progestins.¹⁷ Compounded hormonal preparations should be used with caution as they are not standardized or monitored for safety.14 Although bioidentical hormone therapy is synthesized to be identical to hormones produced naturally, there is no evidence that it is safer or more effective than other hormone therapy. 14

Case cont. Barbara is otherwise healthy. She has no history of HTN, CAD, VTE or breast cancer. She has no family history of breast cancer. You discuss options of hormone therapy and include potential risks and benefits. She elects to start on an estrogen patch and an oral progestin.

Table 1. Hormonal Treatments of Vasomotor Symptoms

Medication	Formulation	Dose (mg)	
Estrogen			
Conjugated equine estrogen	Oral	0.3, 0.45, 0.625, 0.9, 1.25 (per day)	
Estradiol*	Oral		
	Transdermal patch**	0.025, 0.0375, 0.05, 0.075, 0.1 (1 to 2 times per week	
	Transdermal gel	0.25, 0.5, 0.75, 1.0 (per day)	
	Transdermal spray	1.53 mg per spray (1 to 3 sprays per day)	
Progestin			
Medroxyprogesterone acetate	Oral	2.5, 5, 10 mg (dosed once a day; can also be dosed for 10 to 15 days a month)	
Norethindrone acetate	Oral (as part of a combination product)		
Levonorgestrel	Patch** (as part of a combination product)		
	Progestin IUD (not FDA approved for postmenopausal women)		
Micronized progesterone*	Oral	100 mg twice a day (may also be dosed at 100 mg or 200 mg daily; can also be dosed for 15 days a month; only FDA approved for cyclic use)	

^{*}Bioidentical (synthetic hormone that exactly mimics the hormones in the body).

Relief of symptoms is expected in 8 to 12 weeks with hormone therapy. ¹⁴ Patients should be advised that breast tenderness or vaginal bleeding may be expected after the initiation of hormone therapy. If symptoms persist beyond 3 months further evaluation should be considered. Patients should be evaluated for the presence of symptoms and treatment effectiveness at least annually once a stable regimen is achieved. ¹⁵

Case (cont). Barbara's sister Betty comes to see you for the same complaint as Barbara. Her VMS are quite bothersome, having severe hot flashes up to 10 times a day. Betty was recently diagnosed with hormone receptor positive breast cancer so cannot take systemic hormone therapy. How would you treat Betty?

Discontinuation of Hormone Therapy

The decision to continue or discontinue hormone therapy should be a shared decision made between the patient and the clinician with consideration of ongoing symptoms, benefits of treatment, and risks of ongoing therapy.¹⁸

There is no absolute age or length of treatment at which hormone therapy should be stopped, ¹⁴ despite Beers Criteria suggesting that hormone therapy should be discontinued at age 65. As many as 10% of women in their 60 seconds and 2 to 5% of 70-year-olds continue to experience bothersome vasomotor

symptoms.^{19,20} There is no recommendation as to how to discontinue hormone therapy as studies have not shown a difference in recurrence of symptoms in patients who abruptly discontinue versus gradually taper hormone therapy.¹⁸ Patients should be counseled that 50% of women will experience a temporary recurrence of vasomotor symptoms regardless of the discontinuation method chosen.¹⁸

Contraindications to Hormone Therapy and Approach to the High-Risk Patient

When considering treatment of VMS, clinicians must consider a patient's medical and family history to best determine treatment options. ^{14,18,21} Clinicians should consider nonhormonal treatment options for patients who have absolute contraindications to hormone therapy. Hormone therapy increases the risk of cardiovascular events and breast cancer. ¹⁴

Breast Cancer and Other Hormone-Sensitive Malignancies

Systemic hormone therapy is almost always contraindicated in patients with a personal history of breast cancer, although 2022 North American Menopause Society (NAMS) position statement offers that for patients with severe VMS refractory to nonhormonal options, one can consider hormone therapy after consultation with the oncology team.¹⁴ Hormone

^{**}Patches can be nonadherent.

Abbreviations: IUD, Intrauterine Device; FDA, Food and Drug Administration.

Table 2. Combination Hormonal Products

	Estrogen Component	Progestin Component	
Oral			
	Conjugated equine estrogen (0.3, 0.45, 0.625 mg)	Medroxyprogesterone acetate (1.5, 2.5, 5 mg)	
	Ethinyl estradiol (2.5, 5 mcg)	Norethindrone (0.5, 1 mg)	
	17 Beta Estradiol (0.5, 1 mg)	Norethindrone (0.5 mg)	
	17 Beta Estradiol (0.25, 0.5 mg)	Drosperinone (0.5, 1.0 mg)	
Transdermal			
	17 Beta estradiol (0.045, 0.05 mcg)	Levonorgestrel (0.014, 0.015 mcg)	
	Conjugated equine estrogen (0.45 mg)	Bazedoxifene (20 mg)*	

^{*}Systemic estrogen reuptake inhibitor.

therapy may be considered for patients with a history of some gynecologic cancers such as low-grade endometrial cancer following surgical treatment, however it should be noted that hormone therapy is contraindicated in all endometrial cancers before surgical treatment. Hormone therapy should be avoided in patients with histories of high grade or advanced stage endometrial cancers or other estrogen-dependent tumors.^{21,23,24}

Patients with known Breast Cancer gene (BRCA) 1/2 mutations who experience premature or early menopause as a result of bilateral oophorectomy can also be safely treated with hormone therapy. 15,26 Women who are at high risk, but without a personal history of breast cancer, may consider Hormone Therapy (HT). Risk assessment tools such as the National Cancer Institute Breast Cancer Risk Assessment Tool (Gail model) or the International Breast Intervention Study Calculator (Tyrer-Cuzick model) may be used to establish a patient's 5 or 10-year risk of invasive breast cancer and stratify their overall risk.¹⁸ Clinical guidelines support shared-decision making with consideration of an individual's prognostic indicators, benefits, and risks of estrogen therapy.²¹ Family history of breast cancer alone is not a contraindication to hormone therapy as observational studies have not demonstrated increased incidence of breast cancer with hormone therapy in these patients.¹⁵

Venous Thromboembolism (VTE)

Hormone therapy is generally contraindicated and should be avoided in patients with a personal history of VTE.^{21,26,27} Transdermal estrogens have the advantage of avoiding the first pass effect in the liver, and in observational studies are associated with less risk of venous thromboemboli.²⁸ A meta-analysis of 5

observational studies demonstrated a RR of 1.9 for VTE in women on oral estrogen as compared with a RR of 1.0 in women using transdermal estrogen.²⁸ Another meta-analysis confirmed these results.²⁹ Personal and familial risk of VTE should be considered when initiating hormone therapy.¹⁴ There is no consensus recommendation for treatment of patients who are considered at increased risk of VTE (patients with a clotting disorder, family history of VTE, etc), though presence of underlying thrombophilia should be considered a relative contraindication. 18,30,31 Nonhormonal therapies are generally preferred in patients with increased risk of VTE, however for refractory symptoms, transdermal or intravaginal preparations of estrogen and coagulationneutral progestogens and adequate anticoagulation may mitigate VTE risk.³⁰

Coronary Artery Disease, Hypertension, Stroke For healthy women who initiate hormone therapy before the age of 60 and are within 10 years of

Table 3. Hormone Therapy and Risk of Co-morbidities²²

	No HT	HT
Risk of MI	2/1000	3 to 7/1000 (after 1 year of HT use)
Risk of VTE	2/1000	4 to 11/1000 (after 1 year of use)
Risk of CVA	6/1000	6 to 12/1000 (after 3 years of use)
Risk of breast cancer	19/1000	20 to 30/1000 (after 5.6 years of use)

^{*}Based on data from 43,637 post-menopausal American women.

^{**}Data may vary based on type of formulation and mode of delivery of HT.

Abbreviations: VTE, Venous Thromboembolism; MI, Myocardial Infarction; CVA, Cerebrovascular Accident

menopause, the benefits of hormone therapy outweigh the risks of cardiovascular disease.14 For women older than age 60 or who are greater than 10 years from menopause, the absolute risk of cardiovascular disease is higher.¹⁹ The Endocrine Society recommends evaluating a patient's 10-year CVD risk using the ACC/AHA calculator and age since menopause to determine an individual patient's appropriateness for hormone therapy. 19 Transdermal options are preferred for women at moderate (5 to 10%) risk of CVD and nonhormonal options are recommended for those at high risk (>10%).¹⁸ Diabetes, smoking, hypertension, obesity, limited mobility, autoimmune disease, hyperlipidemia, and metabolic syndrome confer intermediate risk for hormone therapy.30 Due to an increased risk of stroke, uncontrolled hypertension (>180/110) is a relative contraindication to initiating hormone therapy and blood pressure should be under control before consideration for hormone therapy.³¹ Ischemic stroke is a contraindication to hormone therapy.³⁰

Resources for Assessing Risk Factors

- ASCVD Risk Estimator Plus: Available at: https://tools.acc.org/ascvd-risk-estimator-plus/# !/calculate/estimate/
- IBIS Breast Cancer Risk Evaluation Tool: Available at: https://ibis-risk-calculator.magview. com

• Breast Cancer Risk Assessment Tool (Gail model): Available at: https://bcrisktool.cancer.gov/calculator.

Nonhormonal Treatments of Vasomotor Symptoms

For women with contraindications to hormone therapy or who prefer to try nonhormonal treatment, many options are available (Table 4).32-34 Vasomotor symptoms are thought to be due to central thermoregulatory dysfunction in the hypothalamus.¹² Norepinephrine is a neurotransmitter that is involved in adjusting the thermoregulatory set point. SSRIs and SNRIs may be effective in treatment of VMS due to their effect on norepinephrine.²⁵ Paroxetine was the first FDA approved, nonhormonal treatment of vasomotor symptoms but should not be used in people taking tamoxifen.36 Gabapentin binds to calcium channels in the hypothalamus and can potentially widen the thermoregulatory zone.³⁷ Gabapentin has been shown to be effective for treatment of hot flashes, but data on pregabalin is not as robust. 38,39 Some data suggests that not all SSRIs or SNRIs are equally effective. 35,39 Systematic reviews demonstrate that escitalopram, paroxetine, and fluoxetine are most effective. 35,39 Fezolinetant is the first neurokinin 3 Receptor Antagonists that is FDA approved for the treatment of vasomotor symptoms. 40 Fezolinetant was

Table 4. Nonhormonal Treatments of Vasomotor Symptoms

Medication	SOR	Comments
SSRIs ^{36,37}	A (Systematic review and meta-analysis)	 Paroxetine is the only nonhormonal medication approved by the FDA for hot flashes. Paroxetine should not be used in people taking tamoxifen Systematic review suggests that escitalopram is superior to other SSRIs³⁶ Another systematic review documented the benefit of
		escitalopram, paroxetine, and fluoxetine over other SSRIs ⁴⁰ • May be limited by side effects
SNRIs ⁴⁰	A (systematic review and meta-analysis)	Good evidence for the benefit of venlafaxine and desvenlafaxine. Not enough studies to evaluate benefit of duloxetine.
Fezolinetant ⁴¹ (Neurokinin receptor antagonist)	A (systematic review and meta-analysis)	Fair evidence for benefit over placebo. Most studies were small but showed no significant adverse effects.
Gabapentin ³⁸	A (systematic review)	 Good evidence for gabapentin, but not enough studies on pregabalin. ^{35,38} May be limited by side effects Effective dose not clear
Clonidine ^{34,35}	B (randomized controlled trials)	Limited by side effects

Abbreviations: SSRIs, Selective Serotonin Reuptake Inhibitors; SNRIs, Serotonin-Norepinephrine Reuptake Inhibitors; FDA, Food and Drug Administration

Table 5. Complementary Treatments for Vasomotor Symptoms

Intervention	Efficacy	Precautions	Notes
Black Cohosh Cimicifuga acemose	Possibly effective ^{49,50,51}	Rare but potential liver toxicity; consider monitoring liver enzymes or avoiding in liver disease; Estrogen receptor stimulation seems unlikely, ^{52,53} but not definitively safe in high risk hormone responsive cancers	Common dose is 20-40 mg twice daily of a standardized extract; Possible SERM-like activity; also thought to have anti-inflammatory and SSRI activity leading to potential to also help with aches/pains and mood related to perimenopause ⁵⁴
Soy Glycine max	Possibly effective ^{59,60}	Phytoestrogen	Products that contain at 15 mg-30 mg of the soy isoflavone genistein more consistently effective ⁶¹ ; Genistein content in foods: ½ c miso—32 mg 3 oz uncooked tempeh: 30.7 mg 3 oz cooked tempeh: 18 mg 1 oz dry roasted soybeans: 21.2 mg 3 oz soft tofu: 10.1 mg ½ cup edamame: 6.3 mg 1 cup low fat soy milk: 3.7 mg ⁶²
Siberian Rhubarb Rheum rhaponticum	Possibly effective ⁵⁵	Use root; leaf can be toxic May activate estrogen receptor beta, but not alpha	Studied dose is 4 mg of a dried extract, once daily. May also help with anxiety, sleep, mood, quality of life, fatigue
Sage Salvia officinalis	Possibly effective ^{56,57}	Recognized as a food In very high doses may be toxic due to thujone constituent ⁵⁸ ; alcohol extracts have higher thujone content than water infusions (tea); Possibly weak estrogen activity	Consider 1tsp of dried sage 2 to 3 x daily steeped in 1 cup near-boiling water for 7 to 10 minutes then strained
Red Clover Trifolium pratense	Insufficient reliable evidence ^{63,64}	Phytoestrogen	80 mg of dried leaves and 80 mg of standardized extract have both been studied
Yoga	Possibly effective ^{65,66}	Caution in patients with hypermobility syndromes or osteoporosis	May also help with psychological symptoms; practices that include meditation and breathwork may be better than hot yoga
Acupuncture	Insufficient reliable evidence ^{67,68}		Improves VMS over no treatment, but not over sham acupuncture (debate over "sham" acupuncture as true control is problematic in acupuncture literature in general) May be an appropriate adjunct to improve overall quality of life
Hypnosis	Likely effective ⁶⁹	Use with caution or avoid in those with history of trauma or abuse and with active psychosis	Professionals trained in clinical hypnosis can be found at: Available at: https://www.asch.net/aws/ASCH/ pt/sp/find-member
Mindfulness, CBT, behavior therapies	Possibly effective ^{70,71}		Therapies may decrease negative experience or interference of hot flashes but not necessarily frequency. A specific protocol CBT for menopausal symptoms (CBT-Meno) may be more efficacious (study compared to waitlist).

Abbreviations: SERM, Selective Estrogen Receptor Modulator; SSRI, Selective Serotonin Reuptake Inhibitor; VMS, Vasomotor Symptoms; CBT, Cognitive Behavioral Therapy.

Table 6. Practice Recommendations

	SOR
Estrogen containing hormone therapy is the most effective treatment for vasomotor symptoms (VMS).	A
Paroxetine and fezolinetant are the only FDA approved nonhormonal medications for the treatment of VMS and are better than placebo	A
Shared Decision Making that considers the benefits and risks of further hormone therapy should be utilized when considering discontinuation of hormone therapy for treatment of VMS.	С
SSRIs, SNRIs, and gabapentin are effective therapies for VMS.	A

Abbreviations: SSRI, Selective Serotonin Reuptake Inhibitor; VMS, Vasomotor Symptoms; SNRI, Serotonin-Norepinephrine Reuptake Inhibitor; FDA, Food and Drug Administration

better than placebo at 2 doses (30 and 45 mg) in the treatment of VMS. 42,43 (Table 3)

Integrative Approach to Managing VMS

For many women who do not have significant discomfort with VMS, simple lifestyle modifications may improve symptoms. Wearing layers, avoiding individual triggers such as hot and spicy foods, alcohol, hot tubs or saunas may decrease frequency or severity of symptoms.⁴² There is insufficient evidence to recommend exercise for treatment of VMS.⁴⁵

A number of herbs and complementary modalities have been studied for treatment of vasomotor symptoms, though data to support these methods is limited (Table 5). The strongest evidence of benefit is for hypnosis, black cohosh and soy. Hypnosis is initially facilitated by a trained professional followed by independent hypnosis with personalized guided recordings. Many black cohosh products use a standardized extract, but capsules of the crude herb in doses of 40 to 200 mg daily have also been used. A Cochrane review found insufficient evidence to support the use of phytoestrogens in treatment of VMS.⁴⁷ However, use of soy products is very common and can be a part of a healthy diet. Soy is best consumed in whole foods but if supplements are used, content of the isoflavone genistein should be at least 15 to 30 mg daily. When using herbs or supplements, it is always a good practice to find a highquality product.⁴⁷

An integrative approach to health and wellness during the menopausal transition does not isolate individual interventions but looks at the entirety of individual's life and health goals. For perimenopausal women, this would include conversation not just about an isolated herb, but also larger discussions about nutrition, exercise, stress management, sleep, and attitudes about entering the next phase of life (Table 6).

Case (cont.): Betty decides to start with some integrative approaches to treat her vasomotor symptoms. She starts with CBT and hypnosis and adds black cohosh. You discuss the use of an SSRI (other than paroxetine since she is on tamoxifen) if these interventions do not help with her symptoms.

Betty comes back to see you 3 months later and reports that CBT, hypnosis and black cohosh have been partially effective for her VMS, but she is still not sleeping well and has increased anxiety. You start her on venlafaxine and suggest that she discontinue black cohosh, but continue with CBT and hypnosis. You see her back in 2 months and she states that the venlafaxine is working very well. You continue on the same dose and schedule a follow up in 6 months.

Conclusion

VMS are common in perimenopausal and menopausal women. Estrogen containing hormone therapy is the most effective treatment of VMS, but other prescription medications and complementary therapies may be helpful. A shared decision making approach to treatment decisions involves risks of the treatment option and discussion of patient priorities.

To see this article online, please go to: http://jabfm.org/content/37/5/923.full.

References

- 1. Williams M, Richard Davis G, Williams PL, et al. A review of African American women's experiences in menopause. Menopause 2022;29:1331–7.
- 2. Avis NE, Crawford SL, Green R. Vasomotor symptoms across the menopause transition: differences among women. Obstet Gynecol Clin North Am 2018;45:629–40.
- 3. Harlow SD, Burnett-Bowie SM, Greendale GA, et al. Disparities in reproductive aging and midlife health between Black and White women: the Study of Women's Health Across the 262 Nation (SWAN). Womens Midlife Health 2022;8:3.
- El Khoudary SR, Greendale G, Crawford SL, et al.
 The menopause transition and women's health at midlife: a progress report from the Study of Women's Health Across the Nation (SWAN). Menopause 2019;26:1213–27.
- 5. Freeman EW, Sammel MD, Sanders RJ. Risk of long-term hot flashes after natural menopause:

- evidence from the Penn Ovarian Aging Study cohort. Menopause 2014;21:924–32. Sep.
- Kaunitz AM, Manson JE. Management of menopausal symptoms. Obstet Gynecol 2015;126: 859–76.
- 7. Crandall CJ, Aragaki A, Cauley JA, et al. Associations of menopausal vasomotor symptoms with fracture incidence. J Clin Endocrinol Metab 2015;100:524–34.
- Thurston RC, Aslanidou Vlachos HE, Derby CA, et al. Menopausal vasomotor symptoms and risk of incident cardiovascular disease events in SWAN. J Am Heart Assoc 2021;10:e017416.
- Carson MY, Thurston RC. Vasomotor symptoms and their links to cardiovascular disease risk. Curr Opin Endocr Metab Res 2023;30.
- Ryu KJ, Park H, Park JS, et al. Vasomotor symptoms: more than temporary menopausal symptoms. J Menopausal Med 2020;26:147–53.
- 11. Nappi RE, Kroll R, Siddiqui E, et al. Global cross-sectional survey of women with vasomotor symptoms associated with menopause: prevalence and quality of life burden. Menopause 2021;28: 875–82.
- 12. Patel B, Dhillo WS. Menopause review: emerging treatments for menopausal symptoms. Best Pract Res Clin Obstet Gynaecol 2022;81:134–44.
- 13. Skorupskaite K, George JT, Anderson RA. The kisspeptin-GnRH pathway in human reproductive health and disease. Hum Reprod Update 2014;20: 485–500.
- 14. Wakabayashi Y, Nakada T, Murata K, et al. Neurokinin B and dynorphin A in kisspeptin neurons of the arcuate nucleus participate in generation of periodic oscillation of neural activity driving pulsatile gonadotropin-releasing hormone secretion in the goat. J Neurosci 2010;30:3124–32.
- 15. "The 2022 Hormone Therapy Position Statement of The North American Menopause Society" Advisory Panel. The 2022 hormone therapy position statement of The North American Menopause Society. Menopause 2022;29:767–94.
- Rossouw JE, Prentice RL, Manson JE, et al. Postmenopausal hormone therapy and risk of cardiovascular disease by age and years since menopause. JAMA 2007;297:1465–77.
- 17. Manson JE, Aragaki AK, Rossouw JE, WHI Investigators, et al. Menopausal hormone therapy and long term all-cause and cause-specific mortality: the Women's Health Initiative Randomized Trials. JAMA 2017;318:927–38.
- Mirkin S, Komm BS, Pan K, Chines AA. Effects of bazedoxifene/conjugated estrogens on endometrial safety and bone in postmenopausal women. Climacteric 2013;16:338–46.
- 19. Stuenkel CA, Davis SR, Gompel A, et al. Treatment of symptoms of the menopause: an

- Endocrine Society clinical practice guideline. J Clin Endocrinol Metab 2015;100:3975–4011.
- 20. Woods NF, Mitchell ES, Landis C. Anxiety, hormonal changes, and vasomotor symptoms during the menopause transition. Menopause 2005;12: 242–5.
- 21. Politi MC, Schleinitz MD, Col NF. Revisiting the duration of vasomotor symptoms of menopause: a meta-analysis. J Gen Intern Med 2008;23:1507–13.
- 22. Society TNAM. Menopause Practice: A Clinician's Guide 6th ed 2019.
- Marjoribanks J, Farquhar C, Roberts H, Lethaby A, Lee J. Long-term hormone therapy for perimenopausal and postmenopausal women. Cochrane Database Syst Rev 2017;1:CD004143.
- 24. Del Carmen MG, Rice LW. Management of menopausal symptoms in women with gynecologic cancers. Gynecol Oncol 2017;146:427–35.
- 25. Harris BS, Bishop KC, Kuller JA, et al. Hormonal management of menopausal symptoms in women with a history of gynecologic malignancy. Menopause 2020;27:243–8.
- 26. Marchetti C, De Felice F, Boccia S, et al. Hormone replacement therapy after prophylactic risk-reducing salpingo-oophorectomy and breast cancer risk in BRCA1 and BRCA2 mutation carriers: a meta-analysis. Crit Rev Oncol Hematol 2018;132:111–5.
- 27. Rossouw JE, Anderson GL, Prentice RL, Writing Group for the Women's Health Initiative Investigators, et al. Risks and benefits of estrogen plus progestin in healthy postmenopausal women: principal results from the Women's Health Initiative randomized controlled trial. JAMA 2002;288:321–33.
- 28. Farquhar C, Marjoribanks J, Lethaby A, Suckling JA, Lamberts Q. Long term hormone therapy for perimenopausal and postmenopausal women. Cochrane Database Syst Rev 2009;CD004143.
- 29. Olié V, Canonico M, Scarabin PY. Risk of venous thrombosis with oral versus transdermal estrogen therapy among postmenopausal women. Curr Opin Hematol 2010;17:457–63.
- 30. Mohammed K, Abu Dabrh AM, Benkhadra K, et al. Oral vs transdermal estrogen therapy and vascular events: a systematic review and meta-analysis. J Clin Endocrinol Metab 2015;100:4012–20.
- 31. Cho L, Kaunitz AM, Faubion SS, ACC CVD in Women Committee, et al. Rethinking menopausal hormone therapy: for whom, what, when, and how long? Circulation 2023;147:597–610.
- 32. Sobel TH, Shen W. Transdermal estrogen therapy in menopausal women at increased risk for thrombotic events: a scoping review. Menopause 2022; 29:483–90.
- Hickey M, Szabo RA, Hunter MS. Non-hormonal treatments for menopausal symptoms. BMJ 2017;359: j5101.

- 34. Hill DA, Crider M, Hill SR. Hormone therapy and other treatments for symptoms of menopause. Am Fam Physician 2016;94:884–9.
- 35. "The 2023 Nonhormone Therapy Position Statement of The North American Menopause Society" Advisory Panel. Menopause 2023;30:573–90.
- Shams T, Firwana B, Habib F, et al. SSRIs for hot flashes: a systematic review and metaanalysis of randomized trials. J Gen Intern Med 2014;29: 204–13.
- 37. Wei D, Chen Y, Wu C, et al. Effect and safety of paroxetine for vasomotor symptoms: systematic review and meta-analysis. BJOG 2016;123:1735–43.
- 38. Yoon SH, Lee JY, Lee C, Lee H, Kim SN. Gabapentin for the treatment of hot flushes in menopause: a meta-analysis. Menopause 2020;27: 485–93.
- 39. Shan D, Zou L, Liu X, Shen Y, Cai Y, Zhang J. Efficacy and safety of gabapentin and pregabalin in patients with vasomotor symptoms: a systematic review and meta-analysis. Am J Obstet Gynecol 2020;222:564–79.e12.
- 40. Azizi M, Khani S, Kamali M, Elyasi F. The efficacy and safety of selective serotonin reuptake inhibitors and serotonin-norepinephrine reuptake inhibitors in the treatment of menopausal hot flashes: a systematic review of clinical trials. Iran J Med Sci 2022;47:173–93.
- 41. Bonga KN, Mishra A, Maiti R, Padhy BM, Meher BR, Srinivasan A. Efficacy and safety of fezolinetant for the treatment of menopause-associated vasomotor symptoms: a meta-analysis. Obstet Gynecol 2024;143:393–402.
- 42. Lederman S, Ottery FD, Cano A, et al. Fezolinetant for treatment of moderate-to-severe vasomotor symptoms associated with menopause (SKYLIGHT 1): a phase 3 randomised controlled study. Lancet 2023; 401:1091–102.
- 43. Pinkerton JV, Redick DL, Homewood LN, Kaunitz AM. Neurokinin receptor antagonist, fezolinetant, for treatment of menopausal vasomotor symptoms. J Clin Endocrinol Metab 2023;108:e1448–e1449.
- 44. Ramaswami R, Villarreal MD, Pitta DM, Carpenter JS, Stebbing J, Kalesan B. Venlafaxine in management of hot flashes in women with breast cancer: a systematic review and meta-analysis. Breast Cancer Res Treat 2015;152:231–7.
- 45. Umland EM, Falconieri L. Treatment options for vasomotor symptoms in menopause: focus on desvenlafaxine. Int J Womens Health 2012;4: 305–19.
- Daley A, Stokes-Lampard H, Thomas A, MacArthur C. Exercise for vasomotor menopausal symptoms. Cochrane Database Syst Rev 2014;2014:CD006108.
- 47. Lethaby A, Marjoribanks J, Kronenberg F, Roberts H, Eden J, Brown J. Phytoestrogens for menopausal

- vasomotor symptoms. Cochrane Database Syst Rev 2013;2013:CD001395.
- NIH. Dietary Supplements: What You Need to Know. Fact Sheet for Consumers. Dietary Supplement Fact Sheets 2023.
- 49. Sarri G, Pedder H, Dias S, Guo Y, Lumsden MA. Vasomotor symptoms resulting from natural menopause: a systematic review and network meta-analysis of treatment effects from the National Institute for Health and Care Excellence guideline on menopause. BJOG 2017;124:1514–23.
- 50. Castelo-Branco C, Gambacciani M, Cano A, et al. Review & meta-analysis: isopropanolic black cohosh extract iCR for menopausal symptoms an update on the evidence. Climacteric 2021;24:109–19.
- Leach MJ, Moore V. Black cohosh for menopausal symptoms. Cochrane Database Syst Rev 2012;2012: CD007244.
- 52. Garita-Hernandez M, Calzado MA, Caballero FJ, et al. The growth inhibitory activity of the Cimicifuga racemosa extract Ze 450 is mediated through estrogen and progesterone receptors-independent pathways. Planta Med 2006;72:317–23.
- 53. Sinreih M, Gregorič K, Gajser K, Rizoner TL. Physiological concentrations of Cimicifuga racemosa extract do not affect expression of genes involved in estrogen biosynthesis and action in endometrial and ovarian cell lines. Biomolecules. 2022;12.
- 54. Seidlova-Wuttke D, Hesse O, Jarry H, et al. Evidence for selective estrogen receptor modulator activity in a black cohosh (Cimicifuga racemosa) extract: comparison with estradiol- 17beta. Eur J Endocrinol 2003;149:351–62.
- 55. Kaszkin-Bettag M, Ventskovskiy BM, Solskyy S, et al. Confirmation of the efficacy of ERr 731 in perimenopausal women with menopausal symptoms. Altern Ther Health Med 2009;15:24–34.
- 56. Zeidabadi A, Yazdanpanahi Z, Dabbaghmanesh MH, Sasani MR, Emamghoreishi M, Akbarzadeh M. The effect of Salvia officinalis extract on symptoms of flushing, night sweat, sleep disorders, and score of forgetfulness in postmenopausal women. J Fam Med Prim Care 2020;9:1086–92.
- 57. Wilfried D, Nina CDG, Silvia B. Effectiveness of Menosan®. Heliyon 2021;7:e05910.
- Millet Y, Jouglard J, Steinmetz MD, Tognetti P, Joanny P, Arditti J. Toxicity of some essential plant oils. Clinical and experimental study. Clin Toxicol 1981;18:1485–98.
- 59. Chen MN, Lin CC, Liu CF. Efficacy of phytoestrogens for menopausal symptoms: a meta-analysis and systematic review. Climacteric 2015;18:260–9.
- 60. Franco OH, Chowdhury R, Troup J, et al. Use of plant-based therapies and menopausal symptoms: a systematic review and meta-analysis. JAMA 2016;315:2554–63.
- 61. Williamson-Hughes PS, Flickinger BD, Messina MJ, Empie MW. Isoflavone supplements containing predominantly genistein reduce hot flash symptoms: a

- critical review of published studies. Menopause 2006;13:831-9.
- 62. OSU. Soy Isoflavones. Oregon State University; 2014. Available at: https://lpi.oregonstate.edu/mic/dietary-factors/phytochemicals/soy-isoflavones.
- 63. Shakeri F, Taavoni S, Goushegir A, Haghani H. Effectiveness of red clover in alleviating menopausal symptoms: a 12-week randomized, controlled trial. Climacteric 2015;18:568–73.
- 64. Myers SP, Vigar V. Effects of a standardised extract of Trifolium pratense (Promensil) at a dosage of 80mg in the treatment of menopausal hot flushes: A systematic review and meta analysis. Phytomedicine 2017;24:141–7.
- Chattha R, Nagarathna R, Padmalatha V, Nagendra HR. Effect of yoga on cognitive functions in climacteric syndrome: a randomised control study. BJOG 2008;115:991–1000.
- 66. Cramer H, Peng W, Lauche R. Yoga for menopausal symptoms-a systematic review and meta-analysis. Maturitas 2018;109:13–25.

- 67. Dodin S, Blanchet C, Marc I, et al. Acupuncture for menopausal hot flushes. Cochrane Database Syst Rev 2013;2013:CD007410.
- Befus D, Coeytaux RR, Goldstein KM, et al. Management of menopause symptoms with acupuncture: an umbrella systematic review and meta-analysis. J Altern Complement Med 2018;24:314–23.
- 69. Elkins GR, Fisher WI, Johnson AK, Carpenter JS, Keith TZ. Clinical hypnosis in the treatment of postmenopausal hot flashes: a randomized controlled trial. Menopause 2013;20:291–8.
- 70. van Driel CM, Stuursma A, Schroevers MJ, Mourits MJ, de Bock GH. Mindfulness, cognitive behavioural and behaviour-based therapy for natural and treatment-induced menopausal symptoms: a systematic review and meta-analysis. BJOG 2019;126:330–9.
- 71. Green SM, Donegan E, Frey BN, et al. Cognitive behavior therapy for menopausal symptoms (CBT-Meno): a randomized controlled trial. Menopause 2019;26:972–80.